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SUMMARY OF TEST RESULT
gepprt FCC Rule Description Limit Result Remark
ection
Conducted
3 §2.1046 Output N/A PASS -
Power
Effective
3 §22.913(a)(2) Radiated <7 Watts PASS -
Power
Equivalent
3 §24.232(c) Isotropic <2 Watts PASS -
Radiated Power
Modulation
4 §2.1046 Characteristic N/A PASS
§2.1049 .
5 §22.917(a) Ig)acncéjvs;gtdh N/A PASS -
§24.238(a)
§2.1051
6 §22.917(a) Mii’;ﬂrifngsm <43+10Ig(P[Watts]) | PASS i
§24.238(a)
§2.1051
7 §22.917(a) CEOnQ?S“S(i’;‘id <43+10Ig(P[Watts]) | PASS i
§24.238(a)
§2.1053 Field Strength of
7 §22.917(a) Supurious <43+10lg(P[Watts]) | PASS -
§24.238(a) Radiation
52105 | Gl
7 §22.355 <2.5 ppm PASS -
Temperature &
§24.235
Voltage
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1.General Information

1.1. EUT Description

Product Name:

GSM/GPRS/EDGE/UMTS/HSDPA with GPS
Terminal

Model Name: T5320A+G
Hardware Version: V1.04

Software Version: SIM5320A V1.5
RF Exposure Environment: Uncontrolled

GSM/ GPRS

Support Band: GSM850/PCS1900

Tx Frequency Range:

GSM 850: 824MHz ~849MHz
PCS 1900: 1850MHz ~1910MHz

Rx Frequency Range:

GSM 850: 869MHz ~894MHz
PCS 1900: 1930MHz ~1990MHz

Type of modulation:

GMSK for GSM and GPRS

Antenna Type:

external

Antenna Peak Gain:

GSM 850: 2.0dBi
DCS 1900: 2.0dBi

EDEG
Support Band: GSM850/PCS1900
GPRS Class: 12

Tx Frequency Range:

GSM 850: 824MHz ~849MHz
PCS 1900: 1850MHz ~1910MHz

Rx Frequency Range:

GSM 850: 869MHz ~894MHz
PCS 1900: 1930MHz ~1990MHz

Type of modulation:

8PSK for EDEG

Antenna Type:

external

Antenna Peak Gain:

GSM 850: 2.0dBi
DCS 1900: 2.0dBi

UMTS

Support Band:

WCDMA Band 11 /V

Tx Frequency Range:

WCDMA Band II: 1850MHz ~1910MHz
WCDMA Band V: 824MHz ~849MHz

Rx Frequency Range:

WCDMA Band II: 1930MHz ~1990MHz
WCDMA Band V: 869MHz ~894MHz

Type of modulation:

WCDMA(UMTS): QPSK

Antenna Type:

external

Antenna Peak Gain:

WCDMA Band II: 2.0dBi

HSDPA

Support Band:

WCDMA Band I /V

Tx Frequency Range:

WCDMA Band II: 1850MHz ~1910MHz
WCDMA Band V: 824MHz ~849MHz

Rx Frequency Range:

WCDMA Band II: 1930MHz ~1990MHz
WCDMA Band V: 869MHz ~894MHz

Type of modulation:

WCDMA(UMTS): QPSK
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Antenna Type: external
Antenna Peak Gain: WCDMA Band V: 2.0dBi
Component
AC Adapter: Model Name: P12-050200 EU
Input: AC 100-240V 50/60Hz
Output: DC 5V/2A

1.2. Mode of Operation

Unilab has verified the construction and function in typical operation. All the test modes were
carried out with the EUT in normal operation, which was shown in this test report and defined as:

Test Mode
Band Radiated TCs Conducted TCs
GSM850 GSM Link GSM Link
EDGE 8 Link EDGE 8 Link
GSM1900 GSM Link GSM Link
EDGE 8 Link EDGE 8 Link
WCDMA Band V RMC 12.2Kbps Link RMC 12.2Kbps Link
WCDMA Band 11 RMC 12.2Kbps Link RMC 12.2Kbps Link

Note:

1. Regards to the frequency band operation: the lowest. middle and highest frequency of channel
were selected to perform the test, then shown on this report.

2. The maximum power levels are GSM mode for GMSK link, EDGE multi-slot class 8 mode for
8PSK link, RMC 12.2Kbps mode for WCNMA band V, and RMC 12.2Kbps mode for WCNMA band
IT, only these modes were used for all test.

3. For the ERP/EIRP and radiated emission test, every axis (X, Y, Z) was verified, and show the
worst (Z axis) result on this report.

4. This device is a composite device in accordance with Part 15 Subpart B regulations. The report
number is UL15820130524FCC/PTCRB23 -2.

1.3. Tested System Details

The types for all equipments, plus descriptions of all cables used in the tested system (including
inserted cards) are:

Product Manufacturer Model Serial No. Power Cord

1 | Agilent8960 Agilent E5515C GB46581718 N/A
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1.4. Configuration of Tested System

Connection Diagram

EUT

1.5. EUT Exercise Software

Setup the EUT and simulators as shown on above.

Turn on the power of all equipment.

EUT Communicate with E5515C, then select channel to test.
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1.6. Test Environment

Items Required (IEC 68-1) Actual
Temperature ( C) 15-35 23
Humidity (%RH) 25-75 52
Barometric pressure (mbar) 860-1060 950-1000

Page: 9 of 78
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2. Peak Output Power

2.1. Test Equipment

Instrument Manufacturer | Model Serial No. Cali. Due Date
Spectrum Analyzer Agilent N9038A MY51210142 2013.09.27
Radio Communication Tester Agilent E5515C GB46581718 2013.10.25
Signal Generator Agilent N5183A MY50140938 2013.10.08
Preamplifier CEM EM30180 3008A0245 2014.03.01
DC Power Supply Agilent 6612C MY43002989 2014.03.04
Bilog Antenna Schwarzbeck | VULB9160 9160-3316 2013.09.19
VHF-UHF-Biconical Antenna Schwarzbeck | VUBA9117 9117-263 2013.09.19
Broad-Band Horn Antenna Schwarzbeck | BBHA9120D | 9120D-942 2013.09.19
Broad-Band Horn Antenna Schwarzbeck | BBHA9120D | 9120D-943 2013.09.19
2.2. Test Setup
Conducted Power Measurement:
I[ directional coupler

EUT

Spectrum
Analvzer
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Radiated Spurious Measurement: below 1GHz
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Radiated Spurious Measurement: above 1GHz
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2.3. Limit

For FCC Part 22.913(a)(2):
The ERP of mobile transmitters and auxiliary test transmitters must not exceed 7 Watts.

For FCC Part 24.232(b):
The EIRP of mobile transmitters and auxiliary test transmitters must not exceed 2 Watts.
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2.4. Test Procedure

Conducted Power Measurement:

a. Place the EUT on a bench and set it in transmitting mode.

b.Connect a low loss RF cable from the antenna port to a spectrum analyzer and E5515C by
a Directional Couple.

c. EUT Communicate with E5515C, then selects a channel for testing.

d. Add a correction factor to the display of spectrum, and then test.

Radiated Power Measurement:

a. The EUT shall be placed at the specified height on a support, and in the position closest to normal
use as declared by provider.

b. The test antenna shall be oriented initially for vertical polarization and shall be chosen to
correspond to the frequency of the transmitter

c. The output of the test antenna shall be connected to the measuring receiver.

d. The transmitter shall be switched on and the measuring receiver shall be tuned to the frequency of
the transmitter under test.

e. The test antenna shall be raised and lowered through the specified range of height until a
maximum signal level is detected by the measuring receiver.

f. The transmitter shall then be rotated through 360° in the horizontal plane, until the maximum
signal level is detected by the measuring receiver.

g. The test antenna shall be raised and lowered again through the specified range of height until a
maximum signal level is detected by the measuring receiver.

h. The maximum signal level detected by the measuring receiver shall be noted.

i.The transmitter shall be replaced by a substitution antenna.

j- The substitution antenna shall be orientated for vertical polarization and the length of the
substitution antenna shall be adjusted to correspond to the frequency of the transmitter.

k. The substitution antenna shall be connected to a calibrated signal generator.

I. If necessary, the input attenuator setting of the measuring receiver shall be adjusted in order to
increase the sensitivity of the measuring receiver.

m. The test antenna shall be raised and lowered through the specified range of height to ensure that
the maximum signal is received.

n. The input signal to the substitution antenna shall be adjusted to the level that produces a level
detected by the measuring receiver, that is equal to the level noted while the transmitter radiated
power was measured, corrected for the change of input attenuator setting of the measuring receiver.
0. The measurement shall be repeated with the test antenna and the substitution antenna orientated
for horizontal polarization.

p. The measure of the effective radiated power is the larger of the two levels recorded at the input to
the substitution antenna, corrected for gain of the substitution antenna if necessary.

g.Test site anechoic chamber refer to ANSI C63.4: 2009.

2.5. Uncertainty

The measurement uncertainty is defined as for Conducted Power Measurement+1.1 dB,
for Radiated Power Measurement+3.1 dB

Page: 12 of 78
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2.6. Test Result

The following table shows the Conducted Output Power

Table 1
Cellular Band
Frequenc Conducted Conducted
Modes Channel (I\(jIHz) y Power Power
(dBm) (Watts)
128(Low) 824.2 32.47 1.77
GSMB850(GSM) 189(Mid) 836.4 32.28 1.77
251(High) 848.8 32.21 1.72
128(Low) 824.2 30.51 1.21
GSM850 (EDGE 8) 189(Mid) 836.4 30.48 1.21
251(High) 848.8 30.42 1.32
4132(Low) 826.4 22.58 0.17
WCDMA Band V (RMC .
12.2Kbps) 4182(Mid) 836.4 22.63 0.18
4233(High) 846.6 22.66 0.18
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Table 2
PCS Band
Frequenc Conducted Conducted

Modes Channel (I\(jIHz) y Power Power

(dBm) (Watts)
512(Low) 1850.2 29.89 0.97
GSM1900(GSM) 661(Mid) 1880.0 29.68 0.94
810(High) 1909.8 29.69 0.94
512(Low) 1850.2 30.51 1.21
GSM1900 (EDGE 8) 661(Mid) 1880.0 30.48 1.21
810(High) 1909.8 30.42 1.32
9262(Low) 1852.4 22.21 0.14

WCDMA Band II (RMC .

12.2Kbps) 9400(Mid) 1880.0 22.28 0.14
9538(High) 1907.6 22.41 0.16
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The following table shows the Radiated power measured :

GSM850(GSM)
Frequency (MHz) é(r)llt :Sading Egsbsle g%'g) I(Ed?:n) I(EVIVQ)P
(H/V) | (dBm) (dB)
Low Channel 128 (824.20MHz)
824.2 H 36.16 3.83 -2.99 29.34 0.86
824.2 \Y; 30.61 3.83 -2.99 23.79 0.24
Middle Channel 189 (836.40MHz)
836.4 H 33.21 3.96 -3.04 26.21 0.42
836.4 Y, 30.54 3.96 -3.04 23.54 0.23
High Channel 251 (848.80MHz)
848.8 H 38.49 3.97 -3.10 31.42 1.39
848.8 \Y, 31.21 3.97 -3.10 24.14 0.26
GSMB850(EDGE 8)
Frequency (MHz) é\glt ggading Ec?:sle Gain ERP ERP
HN) | @Bm) | @) | (@B | @Bm) | (W)
Low Channel 128 (824.20MHz)
824.2 H 34.05 3.83 -2.99 27.23 0.53
824.2 \Y, 31.34 3.83 -2.99 24.52 0.28
Middle Channel 189 (836.40MHZz)
836.4 H 32.56 3.96 -3.04 25.56 0.36
836.4 Y, 30.46 3.96 -3.04 23.46 0.22
High Channel 251 (848.80MHz)
848.8 H 37.41 3.97 -3.10 30.34 1.08
848.8 \Y, 30.22 3.97 -3.10 23.15 0.21
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WCDMA Band V (RMC 12.2Kbps)

Ant. SG Cable
Frequency (MHz) Pol. | Reading | Loss
(H/V) | (dBm) (dB)

Gain | ERP | ERP
(dBd) | (dBm) | (W)

Low Channel 4132(826.4MHz)

826.4 H 22.46 3.83 | -299 | 15.64 | 0.04
826.4 \Y 21.34 3.83 | -299 | 1452 | 0.03
Middle Channel 4182 (836.4MH2z)
836.4 H 24.84 3.96 | -3.04 | 17.84 | 0.06
836.4 \Y 21.51 3.96 | -3.04 | 1451 | 0.03
High Channel 4233 (846.6MHz)
846.6 H 23.13 3.97 | -3.10 | 16.06 | 0.04
846.6 \Y 22.29 3.97 | -3.10 | 15.22 | 0.03
GSM1900 (GSM)
SG Cable ,
Frequency (MHz) Ar(1|'£| /\P/;) I' R(((ejaé(:‘lqr;g IE((;;? aglr)] 5';5) E(U\?/;D
Low Channel 512(1850.20MHz)
1850.2 H 18.75 6.26 | 10.40 | 22.89 | 0.19
1850.2 Vv 24.54 6.26 | 10.40 | 28.68 | 0.74
Middle Channel 661 (1880.00MHz)
1880.0 H 17.29 6.19 | 1043 | 2153 | 0.14
1880.0 \Y, 24.51 6.19 | 10.43 | 28.75 | 0.75
High Channel 810 (1909.80MHz)
1909.8 H 17.09 6.15 | 10.44 | 21.38 0.14
1909.8 Y, 20.08 6.15 | 10.44 | 24.37 | 0.27
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GSM1900 (EDGE 8)

SG Cable .
Frequency (MHz) A?{E' AF;;) | R(zaéd rT|]r;g IZ(;);? (%23 5';5) E(U\Q/;D

Low Channel 512(1850.20MHz)

1850.2 H 18.75 6.26 | 10.40 | 22.89 | 0.19

1850.2 Vv 24.54 6.26 | 10.40 | 28.68 | 0.74
Middle Channel 661 (1880.00MH2z)

1880.0 H 17.29 6.19 | 1043 | 2153 | 0.14

1880.0 \% 24.51 6.19 | 10.43 | 28.75 | 0.75
High Channel 810 (1909.80MHz)

1909.8 H 17.09 6.15 | 10.44 | 21.38 | 0.14

1909.8 Y, 20.08 6.15 | 10.44 | 24.37 | 0.27

WCDMA Band II (RMC 12.2Kbps)
SG Cable ,
Frequency (MHz) A?IE /\F;)O | R(%aédr;‘r;g Izgéi g%'lr; (EII;E) E(U\?/;D

Low Channel 9262(1852.40MHz)

1850.2 H 18.75 6.26 | 10.40 | 22.89 | 0.19

1850.2 \Y, 24.54 6.26 | 10.40 | 28.68 | 0.74
Middle Channel 9400 (1880.00MHz)

1880.0 H 17.29 6.19 | 1043 | 2153 | 0.14

1880.0 \Y, 24.51 6.19 | 10.43 | 28.75 | 0.75
High Channel 9538 (1907.60MHz)

1909.8 H 17.09 6.15 | 10.44 | 21.38 | 0.14

1909.8 \Y, 20.08 6.15 | 10.44 | 24.37 | 0.27
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2.7. Test Photograph

Description: ERP Test Setu

Description: Substitution Antenna for ERP Test

:
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Description: EIRP Test Setup

Description: Substitution Antenna for EIRP Test

Description: Conducted Power Measurement Setup
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3. Modulation Characteristic

3.1. Test Equipment

Modulation Characteristic / AC-6

Instrument Manufacturer Model Serial No Cal. Date
Radio Communication Tester Agilent E5515C GB46581718 2013.10.25
DC Power Supply Agilent 6612C MY43002989 2014.03.04

3.2. Test Setup

I[ Nrectional coupler

EUT

E5515C

Page: 21 of 78
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3.3. Limit

N/A

3.4. Test Procedure

GMSK is a form of binary signaling schemes which represent digital states as a shift between
discrete sinusoidal frequencies called Frequency Shift Keying (FSK). Minimum Shift Keying (MSK) is
continuous phase FSK with the smallest possible modulation index h. Modulation index is defined as:
h =2*F*Tb

where F = Peak frequency deviation in Hz and Th = Bit period in seconds

Two discrete frequencies, representing two distinct digital states, with equal phases at switch time t =
0 requires a minimum value of h = 0.5. The Gaussian part of GMSK describes the fact that the digital
pulses are filtered in the time domain. This results in bits which are sinusoidal rather than square.
The effective spectrum is then compressed with the average carrier frequency in the center of the
passband. This is a great advantage because of the significantly reduced bandwidth. GMSK is
utilized because of these bandwidth conservation properties.

The bandwidth for GSM is a 60 MHz up-link at 1850-1910 MHz and down-link at 1930-1990 MHz.
The 65 MHz is divided into 299 channels, each of which is 200 kHz wide. Slight

spectral spillage is allowed into neighboring channels (which is minimized by GMSK). This
separated transmit/receive frequencies scheme under GSM enables easier duplex filtering.

Within the bandwidth, individual channels are subdivided into multiframes (made of 26 frames),
frames (made of 8 time slots), and time slots (made of 8 fields). The time slots are 0.57 ms long
allowing 156.25 bits of information including overhead.

The modulation used in GPRS is the same used in GSM. A GSM channel contains eight timeslots,
each timeslot is dedicated to one circuit switched call. For GPRS the timeslots are assigned on an as
needed basis, and more than one timeslot can be assigned for a particular transmission depending
on the network and the device.

3.5. Uncertainty

The measurement uncertainty is defined as 0.1%
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3.6. Test Result

The modulation of GSM(850/1900)/EDGE(850/1900)//WCDMA (Band II/ Band V) was verified
and confirmed compliance with requirement.
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3.7. Test Photograph
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4. Occupied Bandwidth

4.1. Test Equipment

Occupied Bandwidth

Instrument Manufacturer Model Serial No Cal. Date
Radio Communication Tester Agilent E5515C GB46581718 2013.10.25
Spectrum Analyzer Agilent N9038A MY51210142 2013.09.27
DC Power Supply Agilent 6612C MY43002989 2014.03.04
4.2. Test Setup
: I[ Nrectional coupler
EUT .
Spectrum

Analvzer
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4.3. Limit

N/A

4.4. Test Procedure

Using Occupied Bandwidth measurement function of spectrum analyzer, and setting as follows:
For GPRS 850/1900 test --- RBW = 3 kHz and VBW = 10 kHz

4.5. Uncertainty

The measurement uncertainty is defined as+10 Hz
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4.6. Test Result

GSM850(GSM)
] . . 0 . .
Channel No. | Frequency (MHz) (iﬁlg)B Occupied Bandwidth ?EH/;) Occupied Bandwidth
128 824.20 330 246
189 836.40 330 248
251 848.80 329 249
GSM850(EDGE 8)
] . . 0 . .
Channel No. | Frequency (MHz) (ifg)B Occupied Bandwidth S(9k9H/;) Occupied Bandwidth
128 824.20 309 245
189 836.40 320 246
251 848.80 312 244
WCDMA Band V (RMC 12.2Kbps)
] . . 0 . .
Channel No. | Frequency (MHz) (igg)B Occupied Bandwidth ?kgH/;) Occupied Bandwidth
4132 826.40 4673 4175
4182 836.40 4688 4173
4233 846.60 4680 4176
GSM1900(GSM)
] . . 0 . .
Channel No. | Frequency (MHz) (iﬁlg)B Occupied Bandwidth ?EH/;) Occupied Bandwidth
512 1850.20 328 244
661 1880.00 328 246
810 1909.80 331 248
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GSM1900(EDGE)
] . . 0 . .
Channel No. | Frequency (MHz) (iﬁg)B Occupied Bandwidth ?EH/;) Occupied Bandwidth
512 1850.20 314 248
661 1880.00 318 248
810 1909.80 317 248

WCDMA Band Il (RMC 12.2Kbps)

-26dB Occupied Bandwidth

99% Occupied Bandwidth

Channel No. | Frequency (MHz) (kHz) (kHz)
9262 1852.40 4698 4172
9400 1880.00 4683 4173
9538 1907.60 4692 4167
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4.7. Test Photograph
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5.Spurious Emission At Antenna Terminals (+/- 1IMHz)

5.1. Test Equipment

Instrument Manufacturer Model Serial No Cal. Date
Radio Communication Tester | Agilent E5515C GB46581718 2013.10.25
Spectrum Analyzer Agilent N9038A MY51210142 2013.09.27
DC Power Supply Agilent 6612C MY43002989 2014.03.04
5.2. Test Setup
: I[ ditectional coupler
EUT :
Spectrum
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5.3. Limit

The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitting power (P) by a factor of at least 43 + 10log(P) dB.

5.4. Test Procedure

In the 1MHz bands immediately outside and adjacent to the frequency block a resolution bandwidth
of at least one percent of the emission bandwidth of the fundamental emission of the transmitter may
be employed to measure the out of band Emissions.

5.5. Uncertainty

The measurement uncertainty is defined as +1.2 dB.
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5.6. Test Result

GSM 850(GSM) (Channel 128

Agilent Spectrum Analyzer - Swept SA

RF 50¢ AC | CORREC | SENSEINT| NALIGN OFF

Marker 3 823.978900000 MHz . Avg Type: Voltage
B . Trig:Free Run Avg|Holdz>100/100
PN(?. Far | = B

Ik Gin:Ilow R ARt eR:00 B SelectMarker

l(&l

Normal

Delta

Fixed!>

(o)

£

MER MODE| TRC| SCL S Y FUMCTION FUNCTION WIDTH FUNCTION VALUE

|

Properties»

SEMSE:INT M ALIGN OFF
Avg Type: Voltage
Avg|Held:>100/100

D) Trig: Free Run
#Atten: 50 dB

Select Marker.

Mkr3 849.022 1 MHz
-14.619 dBm

| &

10 dBidiv._ Ref 30.00 dBm
Log

109 W’Mﬁ_=------ Normal

Delta

Fixed[>

Of

=

MKR| MODE| TRC SCL * A FUNCTION FUNCTION %IDTH FUNCTION YALUE

|

Properties»

=
2
aI

10f2

MSG [% STATUS
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50¢ AC | CORREC | SENSEINT| N ALIGN OFF 06:00;37 A Apr 11, 2013

Marker 3 823.978900000 MHz _ Avg Type: Voltage A
PNO: Far (5 Trig:FreeRun Avg|Hold:>100/100
&
IFGain:Low #Atten: 50 dB SelectMarker
S
3
10 dBidiv__ Ref 30.00 dBm |
Log
Normal
e
Deilta
e
Fixedl>
R
Off
MKR MODE| TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE
1 .I.-- 924 2155 MHz 18. 967 .,
i N | 824,001 0 MHz 18236dBm| [ T 0]
& N | 823.978 9 MHz A14616dBm| [ T ] .
4 I - | Properties>
5 I
6 I —
7 -
8 I
9 I More
q
12 | e
MSG %STATUS

GSM 850(EDGE) (Channel 251)

Agilent Spectrum Analyzer - Swept SA
L RF | S0@  AC CORREC | SEMSE:INT) | M\ ALIGH OFF
Avg Type: Voltage
Avg|Held:>1001100

Marker

Marker 3 849.022100000 MHz .
PNO: Far L, 1rig:Free Run

IFGain:Low #Atten: 50 dB

Select Marker

Mkr3 849.022 1 MHz
1LUgBid|v Ref 30.00 dBm -14 619 dBm

. [ [ T [ ]
W"T_--------
o — [~ 1]

g
[w)
= E w
a 2 v

Fixed[>
T
#Res BW (-6dB) 3.0 kHz #VBW 10 kHz Off
MER MODE TRC SCL FUNCTION FUNCTION wWIDTH FUNCTION WaLUE
i N [1]F] 943 8118 MHz 19911 dBm e
2 INHEN 849.000 0 MHz -19.207 dBm
3 -14. m
4 Properties»
5
S ||
7
8
9 More
1‘13 10f2
122 | N A A |
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WCDMA Band V (RMC 12.2Kbps) (Channel 4132

Agilent Spectrum Analyzer - Swept SA

| RF |50 AC | CORREC | SENSE:INT| N ALIGN OFF 07:31:04 AM Jun 06, 2013
Avg Type: Voltage
Avg|Hold:>100/100

Marker 1 824.000000000 MHz : e —
PNO: Wide C,, ) Trig: Free Run
IFGain:Low #Atten: 30 dB

Mkr1 824.000 MHz NextPeak
-13.905 dBm

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvi

INEEREINEN
R
BEEEREREEL
BEEEREREEL
BEEEREENEE

Center 824.000 MHz Span 5.000 MHz
#Res BW (CISPR) 120 kHz #VBW 300 kHz #Sweep 300 ms (1001 pts)

wss,  stats ¢3Align Now, All required

WCDMA Band V (RMC 12.2Kbps) (Channel 4233)

Agilent Spectrum Analyzer - Swept SA

| RF |506  AC | CORREC SENSE:INT| | MALIGN OFF 07:34:04 AM Jun 06, 2013
Marker 1 849.000000000 MHz _ Avg Type: Voltage
PNO: Wide L, Trig: Free Run Avg|Held: 39/100
IFGain:Low #Atten: 30 dB

Peak Search

Mkr1 849.000 MHz Next Peak
-19.161 dBm

Next Pk Right
Next Pk Left

Marker Delta

Mkr—RefLvl

Center 849.000 MHz Span 5.000 MHz
#Res BW (CISPR) 120 kHz #VBW 300 kHz #Sweep 300 ms (1001 pts)

wsa  siaus 3Align Now, All required
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GSM1900 (GSM) (Channel 512

Agilent Spectrum Analyzer - Swept SA

So& AT CORREC SEMNSE:INT /M ALIGN OFF Mark
Marker 3 1.849970100000 GHz _ Avg Type: Yoltage i
PNO: Far () Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 50 dB Select Marker
Mkr3 1.849 970 1 GHz g
-20.234 d B m e —
Normal
| B
Delta
ittt
Fixedl>
T
Stop 1.8503000 GHz
#Res BW (-6dB) 3.0 kHz #VBW 10 kHz #Sweep 500 ms (1001 pts) off
MKR| MODE TRC| 5CL * hd FUMCTION FUNCTION WIDTH FUMCTION VALUE
(0 N |1 f]  18502181GHz|  15113dBm| | [
Pl N [1[f] 18500000GHz{  21160dBm| [ [ |
3 I :
4 I A A R R Properties»
5 I N R R
6 I A R R R ]
7 I N R R
8 I A R R R
9 I N N R
10 I N R R
11 I A R R R
. [ f{  {{ [ [ |
MSG %STATUS

RF |50¢  AC | CORREC | | SEMSE:INT| | M\ALIGN OFF |06:10:07 AM Apr 11, 2013

Marker 3 1.910022100000 GHz i Avg Type: Yoltage
PNO: Far () T1rig:FreeRun Avg|Hold:>100/100

o /b
IFGain:Low #Atten: 50 dB Select Marker’

Marker

| =

Normal

Delta

Fixed!>

Stop 1.9110000 GHz
#Sweep 500 ms (1001 pts)

MER MODE| TRC SCL # Y FUNCTION FUNCTION WIDTH FUNCTION VaLUE

Ooff

1.910022 1 GHz
Properties»

More
10f2
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GSM1900 (EDGE) (Channel 512

Agilent Spectrum Analyzer - Swept SA

Em& AT CORREC SENSE(INT M ALIGH OFF Marker
Marker 3 1.849970100000 GHz . Avg Type: Voltage
PNO: Far Ly Trig: Free Run Avg|Hold>100/100
IFGain:Low #htten: 50 dB Select Marker.
Mkr3 1.849 970 1 GHz 3
1L%ngdiv Ref 30.00 dBm -20.234 dBm |
Normal
||
Delta
B
FixedD>
e
Stop 1.8503000 GHz
#Sweep 500 ms (1001 pts) Off
MKR| MODE THC| SCL ® b FUNCTION FUNCTION WIDTH FUNCTION VALUE

@ N [1[f] 18502181GHz| 15113dBm| [ [ = [=————————]

2 18500000GHz|  -21160dBm| | [ |

3 ;

4 Properties»

5

- ]

7

]

9 More
1‘13 10f2
12 I I

MSG %STATUS

| SEMSEINT| | ANALIGN OFF
Avg Type: Yoltage
PNO: Far (5 Trig:FreeRun Avg|Hold:>100{100
IFGain:Low #Atten: 50 dB Select Marker
>
3
e
Normal
m ... |
Delta
|
Fixed>
I
Stop 1.9110000 GHz
#Sweep 500 ms (1001 pts) off
KR MODE TRC) SCL »® Y FUNCTION FUNCTIOM WIDTH FUNCTIOM WaLUE
(0 N [1[F| 1.909 781 9 GHz 17374dBm| 00 0| 90y
il N [1]f] 1.910 000 0 GHz 18364dBm[ [ ]
& N [1[f| 1.910022 1 GHz A7324dBm| | ]
Properties»
R
More
10f2
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WCDMA Band Il (RMC 12.2Kbps) (Channel 9262)

Agilent Spectrum Analyzer - Swept SA
[ RF | 506 AC | CORREC | |
Marker 1 1.850000000000 GHz

PHO: Wide C, )
IFGain:Low

( | SENSEINT] | A\ALIGH OFF
Avg Type: Yoltage

Avg|Hold:>100/100

Trig: Free Run
#Atten: 30 dB

Mkr1 1.850 000 GHz
-17.305 dBm

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 1.850000 GHz
#Res BW (CISPR) 120 kHz

MSG

Span 5.000 MHz

#VBW 300 kHz

#Sweep 300 ms (1001 pts) %

STATUS 3 Align Now, All required

WCDMA Band Il (RMC 12.2Kbps) (Channel 9538)

Agilent Spectrum Analyzer - Swept SA
[ RFE | 506  AC | CORREC | |
Marker 1 1.910000000000 GHz

PHO: Wide (!
IFGain:Low

. | SEMSEINT]| | MALIGH OFF
Avg Type: Voltage

Avg|Hold:>100/100

|07:22:29 &M Jun 06, 2013

Trig: Free Run
#Atten: 30 dB

Mkr1 1.910 000 GHz
-14.651 dBm

Center 1.910000 GHz
#Res BW (CISPR) 120 kHz

MSG

Span 5.000 MHz
#VBW 300 kHz

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

#Sweep 300 ms (1001 pts) %

STATUS 3 Align Now, All required
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5.7. Test Photograph
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6.Spurious Emission

6.1. Test EqQuipment

Instrument Manufacturer | Model Serial No. Cali. Due Date
Spectrum Analyzer Agilent N9038A MY51210142 2013.09.27
Radio Communication Tester Agilent E5515C GB46581718 2013.10.25
Signal Generator Agilent N5183A MY50140938 2013.10.08
Preamplifier CEM EM30180 3008A0245 2014.03.01
DC Power Supply Agilent 6612C MY43002989 2014.03.04
Bilog Antenna Schwarzbeck | VULB9160 9160-3316 2013.09.19
VHF-UHF-Biconical Antenna Schwarzbeck | VUBA9117 9117-263 2013.09.19
Broad-Band Horn Antenna Schwarzbeck | BBHA9120D | 9120D-942 2013.09.19
Broad-Band Horn Antenna Schwarzbeck | BBHA9120D | 9120D-943 2013.09.19
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6.2. Test Setup

Conducted Spurious Emission Measurement:

I E5515C

: || directional coupler

EUT
Spectrum
Analvzer
Radiated Spurious Measurement: below 1GHz
'-"-'-_-"I'r"._"' O AN i -y -.__...'__" R s _f__ ..-_

FRPDome

JAntenna Tower)

Antennna

8o em

(Turntable)

-  Ground Plane i
Spectrum Analyzer| ——
r ]

Radiated Spurious Measurement: above 1GHz

. N o W WL Y M o A P TS e Tk e i M A e TN

S FRpDome

e EUT -
[ae ] [

I ‘_',

T L 1 I | ) -
&oem M H qm  ——w >
{Turntable) AP AP B AN, - <

‘e Ground Plane Pre-Amplifier
Spectrum Analyzer| —— I | [Controlla

i
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6.3. Limit

The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitting power (P) by a factor of at least 43 + 10log(P) dB.

6.4. Test Procedure

Conducted Spurious Measurement:

a. Place the EUT on a bench and set it in transmitting mode.

b. Connect a low loss RF cable from the antenna port to a spectrum analyzer and E5515C by a

Directional Couple.

c. EUT Communicate with E5515C, then select a channel for testing.

d. Add a correction factor to the display of spectrum, and then test.

€. The resolution bandwidth of the spectrum analyzer was set at 1 MHz, sufficient scans were taken
to show the out of band Emission if any up to 10th harmonic.

Radiated Spurious Measurement:

a. The EUT shall be placed at the specified height on a support, and in the position closest to normal

use as declared by provider.

b. The test antenna shall be oriented initially for vertical polarization and shall be chosen to

correspond to the frequency of the transmitter

c. The output of the test antenna shall be connected to the measuring receiver. The transmitter shall

be switched on and the measuring receiver shall be tuned to the frequency of the transmitter
under test.

d. The test antenna shall be raised and lowered through the specified range of height until a

maximum signal level is detected by the measuring receiver.

e. The transmitter shall then be rotated through 360° in the horizontal plane, until the maximum

signal level is detected by the measuring receiver.

f. The test antenna shall be raised and lowered again through the specified range of height until a

maximum signal level is detected by the measuring receiver.

h. The maximum signal level detected by the measuring receiver shall be noted.

i. The transmitter shall be replaced by a substitution antenna.

j- The substitution antenna shall be orientated for vertical polarization and the length of the
substitution antenna shall be adjusted to correspond to the frequency of the transmitter.

k. The substitution antenna shall be connected to a calibrated signal generator.

I. If necessary, the input attenuator setting of the measuring receiver shall be adjusted in order to
increase the sensitivity of the measuring receiver.

m. The test antenna shall be raised and lowered through the specified range of height to ensure
that the maximum signal is received.

n. The input signal to the substitution antenna shall be adjusted to the level that produces a level
detected by the measuring receiver, that is equal to the level noted while the transmitter radiated
power was measured, corrected for the change of input attenuator setting of the measuring
receiver.

0. The measurement shall be repeated with the test antenna and the substitution antenna orientated
for horizontal polarization.
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p. The measure of the effective radiated power is the larger of the two levels recorded at the input to
the substitution antenna, corrected for gain of the substitution antenna if necessary.

g. The frequency range was checked up to 10" harmonic.

r. Test site anechoic chamber refer to ANSI C63.4: 2009

6.5. Uncertainty

The measurement uncertainty is defined as 3.2 dB for Radiated Power Measurement.
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6.6. Test Result

Conducted Spurious Measurement:
GSM850(GSM) Channel 128

Agilent Spectrum Analvzer Swept SA

[EEREE CORREC | SEMSEINT|

Marker 2 527 770000000 MHz

PNO: Fast
IFGain:Low

A\ALIGN OFF
Avyg Type: Log-Pwr
Avg|Hold:>100/100

— " Trig: Free Run
#Atten: 30 dB

MER MODE| TRC SCL FUNCTION FUNCTION %/IDTH FUNCTIOM YaLUE

1 III-II___
Al N[ 1[f] 52777 MHz 46100dBm|[ | 00000000
3 ]
4 ]
5 ]
6 ]
7 ]
8 ]
9 ]
10 ]
1 ]
12 I [ ]

Marker

Select Marker

N
v

Normal

Deita

Fixed>

Ooff

Properties»

More
10f2

msG 1JFile <13.png> saved

Agilent Spectrum Armlvzer Swept SA

(ISR CORREC | SEMSE:INT] A\ ALTGN OFF

Avg Type: Log-Pwr

Peak Search

Marker 1 7.417000000000 GHz

PHO: Fast C,_
IFGain:Low

) Trig: Free Run Avg|Hold:> 100100
#Atten: 30 dB CEl
Mkr1 7.417 GHz
-29.961 dBm

1LOgBIdw Ref 20.00 dBm

MER MODE| TRC SCL FUNCTION FUNCTION ‘/IDTH FUNCTION YVaLUE

4N [1[f] 7.417 GHz -29 961 PeT=T Y N I
[ I

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

More
10f2
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GSM850(GSM) Channel 189

Agilent Spectrum Analyzer - Swept SA

RF |s0Q  AC CORREC | | SENSE:INT NALIGH OFF
Marker 1 836.650000000 MHz Avg Type: Log-Pwr

PNO: Fast ) Trig: Free Run Avg|Hold> 100100
IFGain:Low #Atten: 30 dB

(+ State)

(Export) >
Trace 1

N Stop 1.0000 GHz
# #Sweep 500 ms (1001 pts) Screen’
MER MODE TRC| SCL X FUNCTION | FUNCTION WIDTH FUNCTION VALUE Image
N N [1[f] 83666 MHz|

!l N [ 1] f| 527.77 MHz

N0~

e

=
7]
2]

Agilent Spectrum Analyzer - Swept SA
S04 AC CORREC | | SENSEINT| | /MALIGN OFF

| RFE b
Marker 1 7.336000000000 GHz Avg Type: Log-Pwr s peenh

PNO: Fast ) Trig: Free Run Avg|Hold:>100/100
#Atten: 30 dB

IFGain:Low

Next Peak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

MKR MODE| TRC| SCL kS A FUMCTION FUNCTION WIDTH FUNCTION YaLUE

Mkr—RefLvl

More
10f2

)

=
3
el
:
@
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GSM850(GSM) Channel 251

Agilent Spectrum Analyzer - Swept SA

| RF | =oE AT CORREC
Marker 1 848.530000000 MHz
PHO: Fast (!
IFGain:Low

SENSE:INT]| | MALIGM OFF
Avg Type: Log-Pwr

Avg|Hold:>100/100

Trig: Free Run
#Atten: 30 dB

Peak Search

MKr1 848.53 MHz

1LOgB.fd|v Ref 20.00 dBm 31 1 16 dBm

Stop 1.0000 GHz
#Sweep 500 ms (1001 pts)

FUNCTION %/IDTH

MER MODE| TRC SCL FUNCTION

N [1]f] 948 53 MHz 31. 116 P T= Y N I R
ol N [ 1] f] 527.77 MHz 48622dBm| | 00 0000000000 |
[ ] A

FUNCTION WaLUE

MN2O0OOm~Mt &

s

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

More
10f2

=
w
[n]

Agilent Spectrum Analyzer - Swept SA

[Eoe AT CORREC
Marker 1 7.534000000000 GHz _
) Trig:Free Run

PNO: Fast (.
IFGain:Low #Atten: 30 dB

SENSEINT] | MALIGN OFF
Avg Type: Log-Pwr

Avg|Hold:>100/100

Peak Search

Mkr1 7.534 GHz
-30.877 dBm

Stop 10.000 GHz
#Sweep 500 ms (1001 pts)

MER MODE| TRC SCL FUNCTION FUNCTION wIDTH FUNCTION YALUE

M ON[1]f] 7.534 GHz -30. 377 e T=T o N R A
]

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

More
10f2
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GSMB850(EDGE) Channel 128

Agilent Spectrum Analyzer - Swept SA

( | REPRESEL |50  AC | | |
Marker 1 624.610000000 MHz
PNO: Fast 5
IFGain:Low

SENSE!INT| | NALIGN OFF |09:48:13 &M Jun01, 2013
Avg Type: Voltage

Avg|Hold:>100/100

Peak Search

Trig: Free Run
#Atten: 30 dB
NextPeak

Mkr1 624.61 MHz

Ref Offset 15 dB -35.745 dBm

Ref 30.00 dBm

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

More
Stop 1.0000 GHz 10f2

#Sweep 500 ms (1001 pts)
sTaTUS g Align 30 MHz to 3.6 GHz required |

Start 30.0 MHz
#Res BW (CISPR) 1 MHz

EQ No Peak Found

#/BW 3.0 MHz

Agilent Spectrum Analyzer - Swept SA

| 50 Q AC CORREC SEMNSE:INT| MNELIGH COFF 01:54:23 AM P kS h
Marker 1 7.417000000000 GHz ! Avg Type: Log-Pwr TRACE S
PNO: Fast () Trig: Free Run Avg|Hold:>100{100
IFGain:Low #Atten: 30 dB
Mkr1 7.417 GHz B
729.061 dBmEIER—
Next PK Right
| s s |
Next Pk Left
| |
Marker Delta
| e |
Stop 10.000 GHz
#Sweep 500 ms (1001 pts) MKrCF
MKR MODE TRC SCL = hs FUNCTION FUNCTION IDTH FUNCTION WalLUE
W N [1f] 7417 GHz|  -29961dBm| | |
2 I A A
3
g Mkr—RefLvl
6
7 | s s |
8
9 More
) 10f2
12 | )
MSG [%STATUS
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GSMB850(EDGE) Channel 189

Agilent Spectrum Analyzer - Swept SA

RF [Eo@  &C CORREC | | SEMNSEINT | NALIGH OFF 01:48:23 AM

Marker 1 836.650000000 MHz : Avg Type: Log-Pwr TRACE
PNO: Fast ) Trig: Free Run Avg|Hold> 100100 TYPE

IFGain:Low #Atten: 30 dB DET

Stop 1.0000 GHz
#Sweep 500 ms (1001 pts)

MKR MODE| TRC| SCL B FUNCTION FUNCTION WIDTH FUNCTION VALUE

@ N [1]f] 83665 MHz] I
Al N [ 1] f] 527,77 MHz I A
3 -
4 I A
5 -
6 I A
7 -
8 I A
9 -
10 I A
1 I R
12 I A
MSG %STATUS

(+ State)

(Export) >
Trace 1

Screen’
Image

Agilent Spectrum Analyzer - Swept SA
| S04 AC CORREC |

B
Marker 1 7.336000000000 GHz

PNO: Fast G
IFGain:Low

| M ALIGH OFF
Avg Type: Log-Pwr
Avg|Hold:>100/100

| SENSEINT|

Trig: Free Run
#Atten: 30 dB

FUMCTION FUNCTION WIDTH FUNCTION YaLUE

)

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

More
10f2

=
7]
2]
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GSMB850(EDGE) Channel 251

Agilent Spectrum Analyzer - Swept SA

| RF | =oE AT CORREC
Marker 1 848.530000000 MHz
PHO: Fast (!
IFGain:Low

SENSE:INT]| | MALIGM OFF
Avg Type: Log-Pwr

Avg|Hold:>100/100

Trig: Free Run
#Atten: 30 dB

Peak Search

MKr1 848.53 MHz

1LOgB.fd|v Ref 20.00 dBm 31 1 16 dBm

Stop 1.0000 GHz
#Sweep 500 ms (1001 pts)

FUNCTION %/IDTH

MER MODE| TRC SCL FUNCTION

N [1]f] 948 53 MHz 31. 116 P T= Y N I R
ol N [ 1] f] 527.77 MHz 48622dBm| | 00 0000000000 |
[ ] A

FUNCTION WaLUE

MN2O0OOm~Mt &

s

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

More
10f2

=
w
[n]

Agilent Spectrum Analyzer - Swept SA

[Eoe AT CORREC
Marker 1 7.534000000000 GHz _
) Trig:Free Run

PNO: Fast (.
IFGain:Low #Atten: 30 dB

SENSEINT] | MALIGN OFF
Avg Type: Log-Pwr

Avg|Hold:>100/100

Peak Search

Mkr1 7.534 GHz
-30.877 dBm

Stop 10.000 GHz
#Sweep 500 ms (1001 pts)

MER MODE| TRC SCL FUNCTION FUNCTION wIDTH FUNCTION YALUE

M ON[1]f] 7.534 GHz -30. 377 e T=T o N R A
]

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

More
10f2
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WCDMA Band V (RMC 12.2Kbps) Channel 4132

Agilent Spectrum Analyzer - Swept SA
| RF | 509 AC | CORREC | | SENSEINT| | M ALIGH OFF
Marker 2 252.550000000 MHz ) Avg Type: Voltage
PNO: Fast ) Trig: Free Run Avg|Hold:>100/100 i
s . oET INICARERRRR
IFGain:Low #Atten: 40 dB Marker Table

Ig
(o]
=]

Marker COunt’
[Off]

|

i Couple

Markers
Oon Off

Stop 1.0000 GHz
#Sweep 500 ms (1001 pts)

FUMCTION FUNCTION WIDTH FUNCTION YaLUE

MKR MODE| TRC| SCL S

=
1 INHEEER 827.74 MHz 21,5639 dBm
ol N |1 fF| 25255 MHz 27,595 dBm

All Markers Off|
More
2 of 2

T sTATUS g3 Align Now, All required

|

SENSEINT] | MALIGN OFF
Avg Type: Yoltage

Peak Search

(e, Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 6 dB D —
Next Peak
|
Next Pk Right
|
Next Pk Left
I——
Marker Delta
R
#Res BW (CISPR) 1 MHz #VBW 3.0 MHz #Sweep 500 ms (1001 pts)
Mkr—CF
MKR| MODE| TRC| SCL = b FUMCTION FUNCTION WIDTH FUNCTION WALUE
N N[ 1]f] 3.304 GHz 46275dBm| | I |
Al N[ 1] f | 2.476 GHz 28450dBm| | ]
3 1.648 GHz 38692dBm| | 000 00000000000
e R IR | i erL
6 I - ]
7 I I R B | [—
8 I e B |
9 I 1 | More
10 I I ) I | 10f2
11 [ I | | I | g
12 I 7 |1 |

|

WSG STATUS €3 Align Now, All required
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WCDMA Band V (RMC 12.2Kbps) Channel 4182

Agllerlt Spectrum Analyzer - Swept SA

| RF | 509  AC | CORREC | | SENSE:INT| | NALIGH OFF 07:17:27 PM
Avg Type: Voltage TRACE

PNO: Fast G, Trig: Free Run Avg|Hold: 84100
IFGain:Low #Atten: 40 dB 22 Select Marker
>
3
Ref 30.00 dBm e
Normal
mw_ |
Deilta
| |
Fixed[>
]
Stop 1.0000 GHz
#Res BW (CISPR) 1 MHz #VBW 3.0 MHz #Sweep 500 ms (1001 pts) off
MKR MODE TRC SCL FUMCTION FUMCTION WIDTH FUMCTIOM VaLUE
1 T 7 ¥ 7 S A S — ==
Pl N [1f] = 72577MHz| 28712dBm| [ 00| 0000000000 |
- ]
Properties»
P
More
10f2
R sTaTUS ) Align Now, All required

SEMSEINT| | A\ALIGN OFF
Avg Type: Voltage Peak Search
st iy Trig:Free Run Avg|Held: 671100
o=
IFGain:Low #Atten: 6 dB
Mkr2 1.675 GHZ NextPeak
~30.508 dB e —
Next Pk Right
|
Next Pk Left
e
Marker Delta
|
. Stop 10.000 GHz
#Res BW (CISPR) 1 MHz #VBW 3.0 MHz #Sweep 500 ms (1001 pts) MKr—CF
MKF| MODE| TRC| 5CL F] FUNCTION FUNCTION WIDTH FUNCTION VALUE
1 IIIIII]_EEEEIE——— Bt ot |
e N [1[fF[ 1675GHz[ 38508dBm|{ [ [ @000
3 [ F[  2803GHz[ 29075dBm|{ [ [ 0]
4 ] MKr—RefLvl
5
6
7 |
8
9 More
1113 10f2
12 ey
WsG STATUS 3 Align Now, All required
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WCDMA Band V (RMC 12.2Kbps) Channel 4233

Agilent Spectrum Analyzer - Swept SA
RF [ HeoE & || @EEE || | SEMSE:INT| M\ ALIGH OFF

L
Marker 1 823.780000000 MHz Avg Type: Voltage

PNO: Fast () Trig: Free Run Avg|Held:> 1001100
IFGain:Low #Atten: 40 dB

Marker

Select Marker'

|_s

Normal

Delta

Fixedl>

Off

MKER| MODE| TRC| SCL * A FUNCTION FUNCTION WIDTH FUMCTION VALUE

Properties»

oyl

s >
o @

=
7}
[

STATUS €3 Align Now, All required

Agilent Spectrum Analyzer - Swept SA
RF [Bu® A |[ GkEe | | SEMSE:INT| M\ ALIGH OFF

B
Marker 3 3.385000000000 GHz Avg Type: Yoltage

Peak Search

PHO: Fast () Trig: Free Run Avg|Held:> 1004100
IFGain:Low #Atten: 6 dB

MKr3 3.385 GHZ b

43,00 B

Next Pk Right

| Eeeeemen |

Next Pk Left

| e

Marker Delta

[

#Res BW (CISPR) 1 MHz #VBW 3.0 MHz #Sweep 500 ms (1001 pts) MKr_CF

MKR| MODE| TRC| SCL ® e FUMCTION FUNCTION \WIDTH FUMCTIOM WALUE

(0 N [1[f] 1693GHz| M884dBm| | |
pd N [1[f|  2539GHz[ 27836dBm| | [ 1|
3 | 3385GHz[ 43851dBm| | [ ]

4 ] I I MKr—RefLvl
5 ] - ]

6 I R R A R——
7 - I I
8 - I I

9 ] - ] More

10 I - ] 10f2
11 I R R A
12 [ I R

wsG 1 File <4458.png> saved sTATUS g Align Now, All required
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Agilent Spectrum Analyzer - Swept SA
RF || ElEE - e GEHHEE ||

Marker 1 885.160000000 MHz

PNO: Fast () Trig: Free Run
IFGain:Low #Atten: 30 dB

SEMSEINT| M\ ALIGH OFF
Avg Type: Log-Pwr

Avg|Hold: 431100

GSM1900 (GSM) Channel 512

Peak Search

MKR MODE| TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION YALUE

1 III-= 885 16 MHz 44 215 Bm ]

N=2OOWD~IC & [\

oo oy

NextPeak

Next PK Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

=
=)
3|

10f2

=
7}
o

| [ CORREC |
Marker 2 7.403000000000 GHz
PHO: Fast )
IFGain:Low

SENSE:INT]| M ALIGN OFF
Avg Type: Log-Pwr

Avg|Hold:>100{100

Trig: Free Run
HAtten: 30 dB

Agilent Spectrum Annlyzer Swept SA

Marker

Select Marker

MKR MODE| TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION YALUE

il N [1]f] 1.855 GHz 26. 152 PeT=T 11 I N R
| N [1[f] 7.403 GHz 28611dBm| [ 0 0000000 |
I E N

=
o
- 3 o
o [ v

Fixedl>

(o)

=

Properties»

More
1of2
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GSM1900 (GSM) Channel 661

Agilent Spectrum Analyzer - Swept SA
RF || ElEE - e GEHHEE || SEMSEINT| SALIGH OFF

Marker 1 787.150000000 MHz Avg Type: Log-Pwr

PNO: Fast () Trig: Free Run Avg|Held:>100/100
IFGain:Low #Atten: 30 dB

Peak Search

NextPeak

Next PK Right

Next Pk Left

Marker Delta

Mkr—CF

MKR MODE| TRC| SCL B FUNCTION FUNCTION WIDTH FUNCTION YALUE

¥
1 III 787.16 MHz 44779Bm| [ 1 ]
- ]

Mkr—RefLvl

=
=)
3|

10f2

N=2OOWD~IC & [\

oo oy

=
8
2
:
172

Agilent Spectrum Analyzer - Swept SA
[ CORREC | SEMSE:INT| M ALIGH OFF

Marker 2 16.504000000000 G Avg Type: Log-Pwr

PNO: Fast () Trig: Free Run Avg|Held:>100/100

IFGain:Low #Atten: 30 4B

Marker

Select Marker’

| =

Normal

o
L
=3
a

Fixedl>

O

=2

MER MODE| TRC| SCL. B FUNCTION FUNCTION WIDTH FUNCTIOM WALUE

=

1 INHEREE 1.874 GHz 26.842 dBm r ]

2 16.504 GHz 24132¢éBm| [ [ 00|
I A

Properties»

More
10f2

N2 OO~R0

ooy

=
8
&
:
172
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GSM1900 (GSM) Channel 810

Agilent Spectrum Analyzer - Swept SA
RF || ElEE - e GEHHEE ||

Marker 1 787.150000000 MHz

PNO: Fast () Trig: Free Run
IFGain:Low #Atten: 30 dB

SEMSEINT| M\ ALIGH OFF
Avg Type: Log-Pwr

Avg|Hold:>100{100

Peak Search

NextPeak

Next PK Right

Next Pk Left

Marker Delta

Mkr—CF

MKR MODE| TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION YALUE

1 III-= 787 15 MHz 44, 779 Bm ]

N=2OOWD~IC & [\

oo oy

Mkr—RefLvl

=
=)
3|

10f2

=
7}
o

|50%  AC CORREC |

Marker 2 16.371000000000 G

PNO: Fast C, )
IFGain:Low

SEMSEINT]| M ALIGH OFF
Avg Type: Log-Pwr

Avg|Hold:>100{100

Trig: Free Run
#Atten: 30 dB

Agilent Spectrum Analy'zer Swept SA

Marker

Select Marker

Stop 20.000 GHz
#Sweep 500 ms (1001 pts)

MKR MODE| TRC SCL FUNCTION FUNCTION WIDTH FUNCTION WALUE
1 III--——_
el N [1[fF] 16371 GHz[ 241433dBm| [ [ |
3 I e IR
4
5
6
7
8
9
10
11
12

[ ¢]
v

Normal

o
i
=
aQ

Fixed[>

O

=

Properties»

More
10of2

=
W@
[n]
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GSM1900 (EDGE) Channel 512

Agilent Spectrum Analyzer - Swept SA

RF (e A CORREC | SEMSE!INT| M ALIGN OFF

Avg Type: Log-Pwr
Avg|Held: 491100

Marker 1 885.160000000 MHz

PNO: Fast L, Trig:Free Run
IFGain:Low HAtten: 30 dB

Peak Search

Stop 1.0000 GHz

#Sweep 500 ms (1001 pts)

MKER| MODE| TRC| SCL FUNCTION

W N [1]f] 835 18 MHz 44, 215 dBm|
2 | O A I

FUNCTION WIDTH

FUNCTION YALUE

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Agilent Spectrum Analy'zer Swept SA

|50%  AC CORREC | SEMSE!INT| MALIGN OFF

Marker 2 7.403000000000 GH
PNO: Fast C, )
IFGain:Low

Avg Type: Log-Pwr
Avg|Hold:>100/100

Trig: Free Run
#Atten: 30 dB

Marker

Select Marker

Stop 20.000 GHz
#Sweep 500 ms (1001 pts)

MKFR WMODE| TRC| SCL FUNCTION

1 III-- 1.855 GHz 26, 152 dBm| |

FURNCTION WIDTH

Na20LO~g M

s e ey

FUNCTION YALUE

|
[ f] 7.403 GHz 28611dBm| [ 00 00000000 |
- ]

[ ¢]
v

Normal

o
i
=
aQ

Fixed[>

O

=

Properties»

More
10of2

=
W@
[n]
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GSM1900 (EDGE) Channel 661

Agilent Spectrum Analyzer - Swept SA
RF || ElEE - e GEHHEE || SEMSEINT| SALIGH OFF

Marker 1 787.150000000 MHz Avg Type: Log-Pwr

PNO: Fast () Trig: Free Run Avg|Held:>100/100
IFGain:Low #Atten: 30 dB

Peak Search

NextPeak

Next PK Right

Next Pk Left

Marker Delta

Mkr—CF

MKR MODE| TRC| SCL B FUNCTION FUNCTION WIDTH FUNCTION YALUE

¥
1 III 787.16 MHz 44779Bm| [ 1 ]
- ]

Mkr—RefLvl

=
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3|

10f2

N=2OOWD~IC & [\

oo oy

=
8
2
:
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Agilent Spectrum Analyzer - Swept SA
[ CORREC | SEMSE:INT| M ALIGH OFF

Marker 2 16.504000000000 G Avg Type: Log-Pwr

PNO: Fast () Trig: Free Run Avg|Held:>100/100

IFGain:Low #Atten: 30 4B

Marker

Select Marker’

| =

Normal

o
L
=3
a

Fixedl>

O

=2

MER MODE| TRC| SCL. B FUNCTION FUNCTION WIDTH FUNCTIOM WALUE

=

1 INHEREE 1.874 GHz 26.842 dBm r ]

2 16.504 GHz 24132¢éBm| [ [ 00|
I A

Properties»

More
10f2

N2 OO~R0
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=
8
&
:
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GSM1900 (EDGE) Channel 810

Agilent Spectrum Analyzer - Swept SA
RF || ElEE - e GEHHEE ||

Marker 1 787.150000000 MHz

PNO: Fast () Trig: Free Run
IFGain:Low #Atten: 30 dB

SEMSEINT| M\ ALIGH OFF
Avg Type: Log-Pwr

Avg|Hold:>100{100

Peak Search

NextPeak

Next PK Right

Next Pk Left

Marker Delta

Mkr—CF

MKR MODE| TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION YALUE

1 III-= 787 15 MHz 44, 779 Bm ]

N=2OOWD~IC & [\

oo oy

Mkr—RefLvl

=
=)
3|

10f2

=
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o

|50%  AC CORREC |

Marker 2 16.371000000000 G

PNO: Fast C, )
IFGain:Low

SEMSEINT]| M ALIGH OFF
Avg Type: Log-Pwr

Avg|Hold:>100{100

Trig: Free Run
#Atten: 30 dB

Agilent Spectrum Analy'zer Swept SA

Marker

Select Marker

Stop 20.000 GHz
#Sweep 500 ms (1001 pts)

MKR MODE| TRC SCL FUNCTION FUNCTION WIDTH FUNCTION WALUE
1 III--——_
el N [1[fF] 16371 GHz[ 241433dBm| [ [ |
3 I e IR
4
5
6
7
8
9
10
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v

Normal

o
i
=
aQ

Fixed[>
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=

Properties»

More
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=
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WCDMA Band Il (RMC 12.2Kbps) Channel 9262

Agilent Spectrum Annlyzer Swept SA
| [ CORREC | SENSE:INT]| M ALIGN OFF

Marker 1 885.160000000 MHz C5E) UGS [LER

PNO: Fast ) Trig: Free Run Avg|Held: 481100
IFGain:Low HAtten: 30 dB

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

MKR MODE| TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION YALUE

NN [1]f] 885 16 MHz A4, 215 dBm| ]
- ]

Mkr—RefLvl

=
=)
a|

10f2

N=2O0WO~0thh

s sy

3
8

2
:
&

Agilent Spectrum Analyzer - Swept SA
|| ElEE - e GEHHEE || SEMSEINT| SALIGH OFF

Marker 2 16.371000000000 GHz Avg Type: Log-Pwr

PNO: Fast () Trig: Free Run Avg|Held:>100/100
IFGain:Low #Atten: 30 dB

Marker

SelectMarker

g
(=)
2 3 o
o 2 v

Fixedl>
]
Off
MKR MODE| TRC, SCL FUNCTIOM FUNCTIOM WIDTH FUNCTIOM WALUE
1 ITHENER 1.912 GHz 27, 757 . =
A N | 16.371 GHz 24133¢éBm| [ |
3 I A R
4 Properties»
5
o B |
7
8
g More
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WCDMA Band Il (RMC 12.2Kbps) Channel 9400

Agilent Spectrum Annlyzer Swept SA
RF (e A CORREC | SEMSE!INT| M ALIGN OFF

Marker 1 885.160000000 MHz Aug Type: Log-Pur - | ek R

PNO: Fast L, Trig:Free Run Avg|Hold: 49100
IFGain:Low #Atten: 30 dB

NextPeak

1LOgB!d|v Ref 20.00 dBm

Next PK Right

Next Pk Left

Marker Delta

Mkr—CF

MR MODE TF!C SCL FUNCTION FUNCTION WIDTH FUNCTION YALUE
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Agilent Spectrum Analyzer - Swept SA

|| ElEE - e GEHHEE || SEMSEINT| SALIGH OFF
Marker 2 7.403000000000 GHz _ Avg Type: Log-Pwr
PNO: Fast (5 Trig:Free Run Avg|Held:>100/100
)
IFGain:Low #Atten: 30 dB

Marker

SelectMarker

g
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2 3 o
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Fixedl>
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WCDMA Band Il (RMC 12.2Kbps) Channel 9538s

Agilent Spectrum Annlyzer Swept SA
RF (e A CORREC | SEMSE!INT| M ALIGN OFF

Marker 1 885.160000000 MHz Aug Type: Log-Pur - | ek R

PNO: Fast L, Trig:Free Run Avg|Hold: 49100
IFGain:Low #Atten: 30 dB

NextPeak

1LOgB!d|v Ref 20.00 dBm

Next PK Right

Next Pk Left

Marker Delta

Mkr—CF
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Agilent Spectrum Analyzer - Swept SA

| S0¢  AC EERREEE| SEMSEINT]| M ALIGN OFF

Marker 2 16.371000000000 GHz Avg Type: Log-Pwr
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IFGain:Low #Atten: 30 dB

Marker
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Fixedl>
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Radiated Spurious Measurement:

GSMB850(GSM) Below 1GHz

Frequency (MHz) Ant. — Pol. ggading Cable Loss Gain (dBd) | ERP (dBm)
(H/V) (dBm) (dB)
Middle Channel 189 (836.40MHz)
150.3 H -66.58 2.09 -0.71 -69.38
755.6 H -64.42 3.78 -2.41 -70.61
150.3 Vv -70.98 2.09 -0.71 -73.78
755.3 Y, -69.21 3.78 -2.41 -75.40
GSM850(GSM) Above 1GHz
Frequency (MHz) ﬁ_?k/) Pol. g(eBading gj%tile Loss Gain (dBd) | ERP (dBm)
(dBm)
Middle Channel 189 (836.40MHz)
1673.4 H -48.59 6.00 7.80 -46.79
2508.8 H -41.17 7.36 8.46 -40.07
1673.4 Vv -45.61 6.00 7.80 -43.81
2508.8 Vv -38.39 7.36 8.46 -37.29
GP850(EDGE) Below 1GHz
Frequency (MHz) '(A\l—T/tV) Pol. FSQSading 8?3b)le Loss Gain (dBd) | ERP (dBm)
(dBm)
Middle Channel 189 (836.40MHZz)
150.3 H -64.68 2.09 -0.71 -67.48
755.6 H -63.62 3.78 -2.41 -69.81
150.3 Y, -72.96 2.09 -0.71 -75.76
755.3 Vv -67.27 3.78 -2.41 -73.46
GSM850(EDGE) Above 1GHz
Frequency (MHz) '8_?;/) Pol. ggading 8?3b)le Loss Gain (dBd) | ERP (dBm)
(dBm)
Middle Channel 189 (836.40MHz)
1673.4 H -47.49 6.00 7.80 -45.69
2508.8 H -43.16 7.36 8.46 -42.06
1673.4 \Y, -45.71 6.00 7.80 -43.91
2508.8 Y, -37.69 7.36 8.46 -36.59
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WCDMA Band V (RMC 12.2Kbps) Below 1GHz

SG

Frequency (MHz) '(A‘I_T/t\'/) Pol. Reading éaéb)le Loss Gain (dBd) | ERP (dBm)
(dBm)

Middle Channel 189 (836.40MHz)

150.3 H -64.31 2.09 -0.71 -67.11

755.6 H -61.22 3.78 -2.41 -67.41

150.3 Vv -67.18 2.09 -0.71 -69.98

755.3 Y -64.37 3.78 -2.41 -70.56
WCDMA Band V (RMC 12.2Kbps) Above 1GHz

Frequency (MHz) ,(A|_r|1/t\./) Pol. Sgading éaBt;Ie Loss Gain (dBd) | ERP (dBm)

(dBm)

Middle Channel 189 (836.40MHZz)

1678 H -40.84 6.00 7.80 -39.04

2509 H -31.64 7.36 8.46 -30.54

1678 Y, -38.35 6.00 7.80 -36.55

2509 Y, -30.16 7.36 8.46 -29.06
GSM1900(GSM) Below 1GHz

Frequency (MHz) /(B;_r']/t\./) Pol. ggading Ec?:sle(dB) Gain (dBi) I(idlgri:)

(dBm)

Middle Channel 661 (1880.00MHZz)

150.3 H -66.56 2.09 1.45 -67.20

755.6 H -65.34 3.78 -0.26 -69.38

150.3 Vv -76.93 2.09 1.45 -77.57

755.6 Vv -70.25 3.78 -0.26 -74.29
GPRS1900(GSM) Above 1GHz

Frequency (MHz) '(AI—TR/) Pol. g(e;ading E(?:sle(dB) Gain (dBi) [(Edlng)

(dBm)

Middle Channel 661 (1880.00MH2z)

3760.0 H -54.18 8.95 12.73 -50.40

5462.8 H -58.57 11.12 13.12 -56.57

3760.4 Vv -55.42 8.95 12.73 -51.64

5462.8 Y, -57.26 11.12 13.12 -55.26
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GSM1900(EDGE) Below 1GHz

Frequency (MHz) '(A‘l_r:/t\'/) Pol. ggading Egs?sle(dB) Gain (dBi) I(Edlgrz)
(dBm)

Middle Channel 661 (1880.00MHz)

150.3 H -67.56 2.09 1.45 -68.20

755.6 H -66.34 3.78 -0.26 -70.38

150.3 Y -74.95 2.09 1.45 -75.59

755.6 Y -71.05 3.78 -0.26 -75.09
GPRS1900(EDGE) Above 1GHz

Frequency (MHz) '8_?;/) Pol. ggading (L:c?gsle(dB) Gain (dBi) (Edlgan)

(dBm)

Middle Channel 661 (1880.00MHz)

3760.0 H -55.18 8.95 12.73 -51.40

5462.8 H -59.56 11.12 13.12 -57.56

3760.4 Y, -53.52 8.95 12.73 -49.74

5462.8 Vv -58.24 11.12 13.12 -56.24
WCDMA Band II (RMC 12.2Kbps) Below 1GHz

Ant.  Pol. SG . Cable Loss . :
Frequency (MHz) (HIV) Reading (dB) Gain (dBi) | ERP (dBm)
(dBm)

Middle Channel 9400 (1880.0MHz)

150.3 H -54.31 2.09 -0.71 -57.11

755.6 H -65.21 3.78 -2.41 -71.40

150.3 Y -67.10 2.09 -0.71 -69.90

755.3 Y -69.25 3.78 -2.41 -75.44
WCDMA Band Il (RMC 12.2Kbps) Above 1GHz

Frequency (MHz) ﬁ_r'%) Pol. FSQSading gjz;t;le Loss Gain (dBi) | ERP (dBm)

(dBm)

Middle Channel 9400 (1880.0MHz)

3760.0 H -41.64 6.00 12.73 -34.91

5462.8 H -35.66 7.36 13.12 -29.90

3760.4 Vv -36.37 6.00 12.73 -29.64

5462.8 Vv -32.16 7.36 13.12 -26.40
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6.7. Test Photograph

Description: Conducted Spurious Emission Measurement Setup

easurement Setup (Below 1GHz)

Desrcription: Radiated Spurious M
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Description: Substitution Antenna for Radiated Spurious Measurement (Below 1GHz

Description: Radiated Spurious Measurement Setup (Above 1GHz)
' E
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Description: Substitution Antenna for Radiated Spurious Measurement (Above 1GHz

7. Frequency Stability Under Temperature & Voltage Variations

7.1. Test Equipment

Instrument Manufacturer Model Serial No. Cali. Due Date
Spectrum Analyzer Agilent N9038A MY51210142 2013.09.27
Radio Communication Tester Agilent E5515C GB46581718 2013.10.25
DC Power Supply Agilent 6612C MY43002989 2013.01.17
DC Power Supply ITECH IT5612 01600210661201014 2013.11.16
Temperature Chamber WEISS DU/20/40 58226017340050 2013.12.04
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7.2. Test Setup

Temperature Chamber

Spectrum analyzer EUT

e

Att.

WVariable Power Supply

7.3. Limit

The frequency stability shall be sufficient to ensure that the fundamental emission
stays within the authorized frequency block.

Limit < +2.5 ppm

7.4. Test Procedure

Frequency Stability Under Temperature Variations:

The equipment under test was connected to an external AC or DC power supply and input rated
voltage. RF output was connected to a frequency counter or spectrum analyzer via feed through
attenuators. The EUT was placed inside the temperature chamber. Set the spectrum analyzer RBW
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low enough to obtain the desired frequency resolution and measure

EUT 20°C operating frequency as reference frequency. Turn EUT off and set the chamber
temperature to -30°C . After the temperature stabilized for approximately 30 minutes recorded
the frequency. Repeat step measure with 10°C increased per stage until the highest
temperature of +80°C reached.

Frequency Stability Under Voltage Variations:

Set chamber temperature to 20°C. Use a variable AC power supply / DC power source to
power the EUT and set the voltage to rated voltage. Set the spectrum analyzer RBW low enough to
obtain the desired frequency resolution and recorded the frequency.

Reduce the input voltage to specify extreme voltage variation (+15%) and endpoint, record
the maximum frequency change.

7.5. Uncertainty

The measurement uncertainty is defined as1-10 Hz.
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7.6. Test Result

GSMS850(GSM)

Frequency Stability under Temperature

Temperature Test Frequency Deviation Limit
Interval ('C) (MH2z) (Hz) (Hz)
-30 836.40 -36.8 +2091
-20 836.40 -27.8 +2091
-10 836.40 -22.4 +2091
0 836.40 -14.2 +2091
10 836.40 -12.5 +2091
20 836.40 -18.6 +2091
30 836.40 -33.3 +2091
40 836.40 -31.5 +2091
50 836.40 -41.8 +2091
60 836.40 -38.6 +2091
Frequency Stability under Voltage
DC Voltage Test Frequency Deviation Limit
(V) (MHz) (Hz) (Hz)
5 836.40 -21.2 +2091
5.7 836.40 -31.7 +2091
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GSMS850(EDGE)

Frequency Stability under Temperature

Temperature Test Frequency Deviation Limit
Interval ('C) (MH2z) (Hz) (Hz)
-30 836.40 -29.7 +2091
-20 836.40 -25.6 +2091
-10 836.40 -23.1 +2091
0 836.40 -16.8 +2091
10 836.40 -11.5 +2091
20 836.40 -16.5 +2091
30 836.40 -36.7 +2091
40 836.40 -36.4 +2091
50 836.40 -41.8 +2091
60 836.40 -36.6 +2091
Frequency Stability under Voltage

DC Voltage Test Frequency Deviation Limit
V) (MHz) (Hz) (Hz)

5 836.40 -25.3 +2091
5.7 836.40 -35.6 +2091
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WCDMA Band V (RMC 12.2Kbps)

Frequency Stability under Temperature

Temperature Test Frequency Deviation Limit
Interval ('C) (MHz) (Hz) (Hz)
-30 836.40 18.3 +2091
-20 836.40 16.2 +2091
-10 836.40 -17.2 +2091
0 836.40 -18.2 +2091
10 836.40 -16.8 +2091
20 836.40 15.2 +2091
30 836.40 19.2 +2091
40 836.40 22.3 +2091
50 836.40 20.2 +2091
60 836.40 21.2 +2091
Frequency Stability under Voltage

DC Voltage Test Frequency Deviation Limit
V) (MHz) (Hz) (Hz)

5 836.40 -28.3 +2091
5.7 836.40 -37.3 +2091
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GSM1900(GSM)
Frequency Stability under Temperature
Temperature Test Frequency Deviation Limit
Interval (°C) (MH2z) (Hz) (Hz)
-30 1880.00 -31.6 +4700
-20 1880.00 -24.7 +4700
-10 1880.00 -24.3 +4700
0 1880.00 -22.4 +4700
10 1880.00 -28.5 +4700
20 1880.00 -32.1 +4700
30 1880.00 -44.3 +4700
40 1880.00 -56.2 +4700
50 1880.00 -51.7 +4700
60 1880.00 -59.8 +4700
Frequency Stability under Voltage
DC Voltage Test Frequency Deviation Limit
(V) (MHz) (Hz) (Hz)
5 1880.00 -18.3 +4700
5.7 1880.00 -24.2 +4700
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GSM1900(EDGE)
Frequency Stability under Temperature
Temperature Test Frequency Deviation Limit
Interval ('C) (MHz) (Hz) (Hz)
-30 1880.00 -26.7 +4700
-20 1880.00 -25.8 +4700
-10 1880.00 -26.5 +4700
0 1880.00 -22.4 +4700
10 1880.00 -28.5 +4700
20 1880.00 -32.1 +4700
30 1880.00 -44.3 +4700
40 1880.00 -56.2 +4700
50 1880.00 -51.7 +4700
60 1880.00 -59.8 +4700
Frequency Stability under Voltage
DC Voltage Test Frequency Deviation Limit
V) (MHz) (Hz) (Hz)
5 1880.00 -17.4 +4700
5.7 1880.00 -24.8 +4700
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WCDMA Band II

Frequency Stability under Temperature

Temperature Test Frequency Deviation Limit
Interval (C) (MHz) (Hz) (Hz)
-30 1880.00 -27.4 +4700
-20 1880.00 -25.6 +4700
-10 1880.00 -25.8 +4700
0 1880.00 -24.4 +4700
10 1880.00 -29.5 +4700
20 1880.00 -34.1 +4700
30 1880.00 -46.3 +4700
40 1880.00 -48.3 +4700
50 1880.00 -57.6 +4700
60 1880.00 -61.3 +4700
Frequency Stability under Voltage
DC Voltage Test Frequency Deviation Limit
(V) (MHz) (Hz) (Hz)
5 1880.00 -15.3 +4700
5.7 1880.00 -23.2 +4700
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7.7. Test Photograph
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8.Attachment

EUT Photograph

View of EUT-1

View of EUT-2

LISTED
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View of EUT-3

View of EUT-4
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_ View of _EUT—5 _
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View of EUT-6
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----End of the report----
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